Jul, 1996

KC-300

KC-300

STEREO MIXING
KEYBOARD AMPLIFIER

TABLE OF CONTENTS

SPECIFICATIONS .............................
BLOCK DlAGRAM .............................
LOCAT'ON OF CONTROLS ....................
EXPLODED VIEW .............................
PARTS LlST ..................................
MAlN BOARD ASS'Y ...........................
SPEAKER CORD CONNECTION - =« + =« ++xssessas
ADJUSTMENT ................................

SERVICGE NOTES

First Edition

Issued by RJA

ERRATA & SUPPLEMENT is attached at the end of the page.

=P Page
A v e e e 2
7“|:| R I e T 2
/\"2‘; “’EEE ................................ 3
é}ﬁﬁ’: .................................. 4 ~5
JN— Y Z RN treennsarencanarananasrsaasannnns 6
MAIN BOARD ASS'Y rrrrerurnrararannnns 7~9
2AE—hH— . O3— hgﬂﬁgﬁ .................... 10
Eﬁ%@_‘ﬂ:#i .................................... 11

L ¥ ]
PRl

&

=

[E2Roland 17059854  copyright © 1996 by ROLAND CORPORATION Printed in Japan (AF00) (CR) 1


suzukik
ERRATA & SUPPLEMENT is attached at the end of the page.  
最終頁に正誤表＆追加情報があります。


KC-300

SPECIFICATIONS,” {4

ORated Power Output/” E&HH

ONominal Input Level,/ JEAFT L ANJL (@1KHz) «+-veererrrveereessnneniinaninens

©ONominal Output Level /3 EHH L NJL (@1kHz)

OSpeaker,” X E— FJ e rnrrreee e
OControls/3> hA—JL

©Connectors/]§ﬁiﬁ"ﬁ? .....................................................................

OPower ConsUMption,/SEBTEF) «+wrrrreereessesessesssesseissisess s
©Dimensi°ns/y+ﬁ§7j-i£ .....................................................................
OWelght, /TR +--vveereererereere ettt
OAccessories /&R &

©0ptions/5|la=?:§'n .............................................................................. :

: Speaker/ X £ — 4 —H7:100W/8Q
Phones/~ v K& > H77:170mW+170mwW

(Both channel 100Q loaded/@F + > % JL'100 Q & k)

: Channel 1 MIC/F + > % JL 1 MIC
Channel 1 LINE/¥ + > % JL 1 LINE
Channel 2,3,4/F + > %)V 2,3,4
STEREC LINKIN/ RFLA-UL -1 >
:STEREO LINK QUT/AF L F-U 7T b
LINEOQUT/Z A > T b

-50dBm
-20dBm
-20dBm
:0dBm
:0dBm
+4dBm

0dBm=0.775Vrms

: 30em(12")X1+Horn Driver (Tweeter Driver) X1
: Channel 1 MIC/LINE Volume
Channel 2 STEREO Volume
Channel 3 STEREO Volume
Channel 4 MONITOR Volume
Line Out LEVEL
LOW
HIGH
Master VOLUME
POWER Switch
: Channel 1 MIC Input Jack (T/R/S BALANCED)
Channel 1 LINE Input Jack
Channel 2 L{(MONO),R Input Jack
Channel 3 L{(MONO),R Input Jack
Channel 4 MONITOR Input Jack
LINE OUT Jack
MONO (T/R/S BALANCED)
L (T/R/S BALANCED)
R (T/R/S BALANCED)
STEREO LINK OUT Jack
STEREO LINK IN Jack
PHONES Jack

- 55W(AC100V)

80W(AC117V/230V/240V)

: 482(W)X350(D)X477(H)mm

19(W)X13-13/16(D)X18-13/16(H)inches

:17.5kg
38 Ibs 10 oz

: Owner's Manual(English) (17055079)
Owner's Manual(Japanese) (17055078}
Speaker Stand SS-115A
Speaker Cap SS-CAP (H1017017)

% When you use the Speaker Stand SS-115A, it is nescessary to attach the Speaker CAP SS-CAP together.
AE=H—-2% 2 FIZSS115A . ERT 3. DFRAE—H—-F v 7SS-CAPEBHA L THFEOT AL,

CH 1 >—|:
.. MiC > /%/ > UNBAL—BAL
TBALANCED ~
: % \\I v——l
E > /?‘E_D_ UNBAL—BAL [ [
: ¥ ]
H ™ LINE OUT
S LNE o L1 LEVEL —
’? MIG/LINE
CH2 ™ ,l> o3
£~ {MONO) o —?
NG | S
Lo R 55— 1/ i
== -
%ELREO / v
s ll> v ]
f~L(MONO) —o— | S e VN
1 " L ———
: é N —D— EQUALIZER _/? _{>_ ,,'
—-- g | — ‘[{? : /%' /%’ MASTER L\
\é‘IC"ELFiEO Low HIGH T“—
CH4 | — 'l>
MONITOR /%
|
#

MONITOR
VoL

MONO

-

L

ouTt

[ —

PHONES

LINE OUT
BALANCED

STEREO LINK

TWEETER

12"WOOFER




Jul, 1996

KC-300

LOCATION OF CONTROLS / /XX JVECEH]

POT.RK11K112
100KB
(01120112)

POT.RK14K122
100KBx2
(01120167)

POT.RK14K12B  POT.RK11K112

10KBx2
(01120156)

POT.RK11K112
20KB CC
(01120134)

10KB
(01120145)

JACK
YKB21-5006
(13449252)

LED(RED)
LN21RPH
(15029301)

TINE OUT

Roland freaeo mxna kgrsoamo aurcirkr KC-300
"

POWER

@oB

5 ONm
MASTER CONTROL e

®

o o

ROLAND LOGO
BADGE
(K2238110)

EENEEEEES
SEEEEEERNER

POWER BUTTON
(22497565)

AC SWITCH
SDDLB1 TV-5
(13129160)

— TWEETER

KHNO8B11
(17055076)

— PUNCHING

METAL
(17055075)

12" WOOFER
K1208J10
{30cm)
(GBE1240B)
(17055006)

— CABINET ASSY

(17055074)

CHASSIS
(G281711

% All Knobs are AC Knob (7098605000).

2 F AL T~ TAC Knob (7098605000) T,
All Jack Nuts are Jack Nut # 756 (2215075600).

Ty v 7 Fy ME T Tlack Nut # 756 (2215075600) CT9 o

3)

JACK JACK JACK
YKB21-5012  YKB21-5010 YKB21-5012
(13449148) (13449145) (13449146)

= I

=

)

Va

— e e e = B

POWER

PHONES ~—~MASTER VOL HIH

Ro

Designed by Rojand Aud|

JACK
YKB21-5006
(13449252)

HEAT SINK
(G2467406)

+4d80  +4dBm

STEREO LINK

) &

TP HOT
ANG  GOLD
SLEEVE GND

v cadn - “2038m
‘BALANGED' zodem

20d8m  -20dBm _ -50d8m

" BALANGED




KC-300 Jul, 1996

EXPLODED VIEW (CABINET) /9 (¥ +E %Y ~)

[PART]
No. PART No. PART NAME
@O 17055074  CABINET ASSY

Include following parts
@ 22310207  HANDLE H-40 WITH ESCUTCHEON
(® 17055035 CORNER PROTECTOR
@ 17055038 RUBBER FOOT
(® 17055020  STAND ADAPTOR
® 17055080 2" PORT TUBE

@ 17055075 PUNCHING METAL
K2238110 ROLAND LOGO BADGE
©) 17055006 12” Woofer K1208J10 (30cm) (GBE1240B)
17055076 Tweeter Driver KHNO8B1 1
@ 17055077 TWEETER GASKET
[SCREW]
@ 40010601 ORIGINAL TRUSS MACHINE SCREW M5x35 BZC
® 17055068 #8-32x1” TRUSS HEAD BZC
(fix 12” Woofer and Tweeter to Cabinet/12” Woofer, TweeterEE H)
© 40010689 #8x1” TAPPING SCREW TRUSS
(fix Rubber Foot and Stand Holder/Rubber Foot, Stand HolderE & F)
® 17055069 #6x1/2” TRUSS HEAD SHEET METAL BZC
(fix Corner Protector, Punching Metal to Cabinet/Corner Protector, Punching Metall&E & F)
® 40011689 SPEED NUT F-TYPE M3
40230789 OVALHEAD MACHINE SCREW M3x10 BZC
® 17055070 #10-32x1” OHP MACHINE SCREW BZC

(fix Handle to Cabinet/HandleE7E FA)

e
¥
v
v
"

-
e
v s
y ooy
Y -
v o o
y A

"

¥ " oy 4
Lo




Jul, 1996

KC-300

G

EXPLODED VIEW (CHASSIS), /3R (3 + —

[PART]
No.

® LENEEEEEE

@

PART No.
0101998900
G2817113
G2147111
G2467406
2215075600
22497565
7098605000
12369410RT
G2257113
G3487404
G2457132
G2457131
G3497123
(349712401
G3497125
13499111
G3497126
G3467115

[SCREW]

ROrOODEOHEEO®E

40011312
40011512
40010245
40010301

40010345
40011767
40011756
40011789
40011889
G2157502
17048630
17048631

40011490

xxxxxx

PART NAME
MAIN BOARD ASSY 230V/240V
CHASSIS
SUPPORT BAR
HEATSINK
JACK NUT #756
BUTTON
AC KNOB
CORD HOLDER 1702B
TO-3P INSULATING SHEET
WIRING W7 CHASSIS GND
TRANSFORMER 100V/117V
230V/240V
AC CORD VCTF 100V
SJT 117V
SY010 230V
4622-001-0886 230VE
FC-305 240V
CHASSIS EARTH 100V NONE
117V AC CORD EARTH
230V/230VE/240V WIRING W14

BINDING TAPTITE P M3X8 BZC

PAN MACHINE SCREW W/SW M3x12 BZC
BINDING MACHINE SCREW M3x6 BZC
BINDING MACHINE SCREW M3x20 BZC
BINDING MACHINE SCREW M4x10 BZC
FLANGE NUT M4 2C

FLANGE NUT M3 ZC

HEX NUT M3 ZC

EXT TOOTH WASHER M4 Z2C
STANDOFF M3x20

VR NUT M9

VR WASHER M9

PAN MACHINE SCREW W/SW M3x6 BZC

v

)




KC-300

Jul, 1996

PARTS LIST//X—Y 1) X b

replacement.

REIORR

To

LTFEL,

SAFETY PRECAUTIONS:
The parts marked/\ have
safety-related characteristics.
Use only listed parts for

APMFOTOEBRIS. ReLE
BRBRETOIBNILEDT

TMOBRS . EESNICERE
SIS OEGREEDTOEDIC

rCONSIDERATIONS ON PARTS ORDERING
When ordering any parts listed in the parts list, please specify the following items in the order sheet.

Qry PART NUMBER DESCRIPTION MODEL NUMBER
Ex. 10 22575241 Sharp Key C-20/50
15 2247017300 Knob (orange) DAC-15D

Failure to completely fill the above items with correct number and description will result in delayed or
even undelivered replacement.

[ N—vssrcEgaamn |
F—H—>— I, BTTROIESFERCTAL TS0,  BISHERR)

BB N=YFN= B & e
1) 10 225756241 Sharp Key C-20/50
15 2247017300 Knob (orange) DAC-15D

HLRARN. BLEN'E588. LERRORELRED >12Y, KIESENODRBICBYE T,
WHENEBBOL T,

r MB ------> Main Board Assy

JB --—--> Jack Board Assy

NOTET1 : The parts marked # are new (initial parts)

1 CH OOV HES T T

NOTEZ2 : The parts marked ! have safety- related characteristics.
Use only listed parts for replacement.

F2o I eEREE, BE LSBT O (BN bDTT,
FROBIIIEE SN BRETUAOBBIED LI HILLTTE v,

CABINET/ ¥ vE X v b

IC/ £ FRER
15189250 M5218AL 1C2,3,4,5,6,7,8,9,10
# F5189103 NJM2068L IC1
TRANSISTOR,/ b5 Y 28—
15119158 2SA970GR Q11,Q13
A 15119132 2SA1015GR Q6,Q16
# F5119403 2SA1145Y Q18
#A 01120223 25A1962-0 Q4
15119604 2SB649AC Q9
A 15119820 2SB1017Y Q2
A 15120151 2SC1815GR Q3,Q7,Q17
15129192 2SC2240GR Q12,Q14
#/A\ 01120234 28C5242-0 Q5
15129437 25C2705Y Q15
15129604 2SD669AC Q10
A 15129835 28D 1408Y Q1
15139103 25K30 Q8
DIODE/ &1 #— K
#/A\  F5039112 PBPC803-8A D3
A 15019654 RD16EB2 D1,D2
F5019203 1N4004 D4
15019126 158-133 D5,D6,D07,08,09,010
15029301 LN-21RPH D11 for Indicator

POTENTIOMETER, K ) 2 — 4

# 17065074
# 170565075
K2238110

SPEAKER,/AE—#—

CABINET ASSY

NOTE : Replacement

Cabinet Assy includes the following parts.

VET ¢ Fi{5FCabinet Assyld TREDHME EH T T,

22310207
17055035
17055038
17055020
# 17055080

PUNCHING METAL

HANDLE H-40 WITH ESCUTCHEON
CORNER PROTECTOR

RUBBER FOOT

STAND ADAPTOR

2" PORT TUBE

ROLAND LOGO BADGE

17055006
# 17055076
# 17055077

CHASSIS /¥ ¥ —%

12" Woofer K1208J10
Tweeter Driver KHNOS|
TWEETER GASKET

(30cm) (GBE1240B)
B11
for TWEETER

# G2817113
# G2147111

CHASSIS
SUPPORT BAR

KNOB,BUTTON/ V< X, K&

# 01120112 RK11K112 100KB VR1,4
# 01120134 RK11K112 20KB CC VR6,7
# 01120145 RK11K112 10KB VR8
# 01120156 RK14K12B 10KBx2 VR5
# 01120167 RK14K122 100KBx2 VR2,3
13299265 EVN-D8AA03B14-10KB VR9
CAPACITOR/ 2 F H—
#/A  F3659241 ELECTOLYTIC 3300u/63V 96,97
#/\  F3639553 ELECTOLYTIC 470u/16V 89,90
#/\  13639138RT ELECTOLYTIC 470u/63V C100,101
A F3519501 CERAMIC PY17FY472MLO c112
F3519502 CERAMIC EC8472MH C95
RESISTOR./ #&#i
#/\  F3839501 CEMENT 330Q 2W R92,93
#/\  F3839181 CEMENT 0.33Q 5W R95,96
#/\  F3839183 CEMENT 10Q 5W R101
AN 12559822RT FUSIBLE 100Q 1/2W R97,98

WIRING/ 7Y U5

7098605000 AC KNOB
22497565 BUTTON POWER SW
SWITCH/ X1 v F
A 13129160 SDDLB1 TV-5 POWER SW
JACK/ Y+ vy
13449145 YKB21-5010 JK8,9,10 on JB
13449252 YKB21-5006 STEREO JK1 on JB, JK13 on MB
13449146 YKB21-5012 JK2,3,4,5,6,7,11,12 0on JB
PCB ASSY/Z#iR5E R &
# 0101998900 MAIN BOARD ASSY 230V/240V

NOTET : Replacement MAIN BOARD ASSY includes JACK BOARD.
EEL W5 AMAIN BOARD ASSYIZJACK BOARDD & EFNF 5,

NOTEZ2 : Replacement MAIN BOARD ASSY is 230V/240V version only. And 230V/240V version only in fusesystem. When using MAIN BOARD ASSY for

. 100V/117V version, replace fuse of specific voltage version.(refer to TABLE A)
FE2  : #iEHMAIN BOARD ASSY(3230V /240 VMO A MG S N E 5o

100V 117V EDFEVII L 2 — XADHTT, i
MAIN BOARD ASSY %100V /117 V AHO R G 2T 2B e 2 — X 2@ 7% b D33 LT F &, (TABLE AZH)

TABLE A
Fi

100V/117V | SB 5X20 3.15AX125V(#12559443)

230V/240V | 5ST 5X20 1.25AX250V/(#F2559102)

FUSE,FUSE HOLDER/t 2 —X,b 2 — XKL 4 —

/N 12559443 FUSE SB 3.15A 100V/117V
A\ F2559102 FUSE 58T 1.25A 230V/240V
12199550RT FUSE HOLDER
# F2029601 FUSE COVER FH-1
POWER TRANSFORMER, b 7 > X
#\ 62457132 TRANSFORMER 100V/117V
#/N  G2457131 TRANSFORMER 230V/240V
AC CORD/ACI—F
AN G3497123 AC CORD VCTF 100V
#4\  G349712401 AC CORD SJT 17V
AN G3497125 AC CORD SY010 BLK 230V
AN 13499111 AC CORD 4622-001-0886 230VE
AN\ G3497126 AC CORD FC-305 240V

# G3417117 WIRING W1 CN3(on MB)—CN4(on JB)
# G3417118 WIRING W2 CN2(on MB)—CN1(on JB)
# Gi3487401 WIRING W3 SPEAKER CABLE BLACK
# G3487402 WIRING W4 SPEAKER CABLE RED
# (3487405 WIRING W5 SPEAKER CABLE BROWN
# G3487406 WIRING W6 SPEAKER CABLE ORANGE
# G3487404 WIRING W7 CHASSIS GND
# H4019322 WIRING W8 Q4
# H4019323 WIRING W9 Q4
# H4019324 WIRING W10 Q4
# H4019328 WIRING W11 Q5
# H4019329 WIRING W12 Q5
# H4019330 WIRING W13 Q5
# G3467115 WIRING W14 (for 230V,230VE,240V)
SCREWS/ %V #E
40010601 ORIGINAL TRUSS MACHINE SCREW M5x35 BZC
40011689 SPEED NUT F-TYPE M3
# 40230789 OVALHEAD MACHINE SCREW M3x10 BZC
17055068 #8-32x1" TRUSS HEAD BZC (fix 12" Woofer, Tweeter to Cabinet,” 12" Woofer, TweeterEZE F)
17055069 #6x1/2" TRUSS HEAD SHEET METAL BZC (fix Corner Protector, Punching Metal to Cabinet,”Corner Protector, Punching MetalE % F)
17055070 #10-32x1" OHP MACHINE SCREW BZC (fix Handle to Cabinet,HandleBIE M)
40010689 #8x1" TAPPING SCREW TRUSS (fix Rubber Foot, Stand Holder to Cabinet,” Rubber Foot, Stand Holder[E & /)
40011312 BINDING TAPTITE P M3x8
40011512 PAN MACHINE SCREW W/SW M3x12 BZC
40010245 BINDING MACHINE SCREW M3x6 BZC
# 40010301 BINDING MACHINE SCREW M3x20 BZC
40010345 BINDING MACHINE SCREW M4x10 BZC
40011756 FLANGE NUT M3 ZC
40011767 FLANGE NUT M4 ZC
# 40011789 HEX NUT M3 ZC
40011889 EXT TOOTH WASHER M4 ZC
# G2157502 STANDOFF M3x20
17048630 VR NUT M9
17048631 VR WASHER M9
40011490 PAN MACHINE SCREW W/SW M3x6 BZC
PACKING CASE /Hi@#%
# 17055073 PACKING CASE
MISCELLANEQUS / Z Ot
# G2467406 HEATSINK
2215075600 JACK NUT #756
12369410RT CORD HOLDER 1702B

# G2257113

TO-3P INSULATING SHEET

ACCESSORIES(STANDERD), /124448 f

# 17055079
# 17055078

OWNER'S MANUAL (ENGLISH)
OWNER'S MANUAL (JAPANESE)



Jul, 1996 KC-300

MAIN BOARD ASS'Y
ASSY 0101998900

i
.

o ssmmeg
B
s e

s

o

>
=
z
2811 o
w [l
z0 = [@
Sy 7 &
e =
a -0 .
: oA <« uild [=15]
s, | uiey B%ﬂm
e 5 HRE
Q 2.0 ;
Zaﬂ Zzx ;
o £S5 sl
) s
i, z- o188
| . —Z QOTH
. L s : ; | SE ou
el - eitie: e 82 e g : ;NS ) L ; 5 c8 4 =+ : |—az EISEE 8
b EL &g - ’ ’ e = - 7 : . et ¢ 4k B oAb Zu.|8 W Se%E|s
iige ANt . 5 : iz = - g - ol - lla a LaLnlyy
Pl e A - - s e s F b - 2 . -
vt S : : o~ 33, . —ow >
(P ; 5 & ) s [
cigagy i
N~
& <« ) Ll
- L ZE =
& ~ ‘A % > Eﬁ W
E . 4N ¢ v - o
Bl e e SR ammnt T e --n% e
erzij el o SFnERsn et IS st | '

}é@*' J—
Qa = el Amﬁ’iggmﬁswm@r

. 21 g .

i o

..y r , -

i - L
..y B, W i . £ - - e i
A N e : o y b 5 o
- ¥ 4 g 1

£ i - AR A <

iy
“%gsmm
K

s

EeaayEELRRany GamraaE G
wimsERsEaGEs LT By @@ﬂ@@%’@@%@%&@g
. SRR
&@%@3}

e

5

| =

i

e

BT
wEERSeE ey
. = 4

KC-300 MAIN BOARD ASS’Y

"

swssmmy s s e
mELei e

et
sEEERn TR e
s
- - .
. o .
8 A A B 5 B A

E
S0 .98 ! BHAR e
KC-300:JACK BOARD 2,5 e \
i B G i e
ﬁg@wm@@, i ~ mmaggigzgmmmiggm 3
[ 4 <
o
: o @i & & =
& 8 R
[ | !
: &
o] | k]
| w
. ‘gg i
: Ay
p.
4 .

G
r g
%5%@;@@

T
Siv

mae

i
.
e

View from component side




Jul, 1996
KC-300

,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, )
___________________________ 1 [ )
_________________________________________ 1 1
———————————————————————————————— '
. E :
i
2 o g | ;
0.0012 3ok | R135
2 ! i 2.2k
180mv ' i
IC1A -12.5dBm_ ! ! R136
NJMZ068L MIC/LINE VoL | ! a1
VR1 ' |
R1 5 ' R134 .
oo AK11K112 100K ' | RS n
' I
1 ' I !
c3 Ic2A ' ' ! R133 ‘
0.47/50 M5218AL : ' ! . Ll ;
9 ' |
| ‘ c123 100y
0.0012 7; 10k o1 Re ' ' ! 100p 7;7% ° |
|
N RK14K12B 10KB i ! ; ;
1 ! | R138 !
Ic18 i ' ; o |
NJM2068L ! f i R137 - CREGUTT
o mm e ! ! I 1 2.2k . BALANCED
; ! c7 : i ! l i
' I 0.1C o.1C R59 : ! | c1os - 124 |
| : 10k LINE OUT LEVEL ‘ ! ' oo 7; Soon ‘
| ! 7; i
; 1 : : :
TS 5 R126 : cis  Ri17 VR2A ; ! i 40 ;
[ 4 470 ' 10/16 6.8k 13 RK1 4K11122 100KB ! : ; Rl :
F ' — W —————————0%—— \
IBALANCED | | < J]_E:EE—/\N‘—‘ ' S — : | : H— oy |
| seamm ey : - ! i ! 2.2k -8.5dBm
' -
| -52dBm | /H R124 | » ! | ' , 2 |
i ) 1 470 J_ i i | . ' H c127 | | ci26 YKB21-5010 !
i | ; | | CcN3 ! w1 I 100p 100p |
oFT) <-4 | YKB21-5008 : | Ic3A ; 5045-07A | asarriiz L 7;7; i
0 | bord \ | M5218AL | 290mVv 1 7 e :
‘ | Toon Toon ook | |1 s ,
! ! 100p 100p 100k ! STEREQ ; 3 B 5045-07A |
! 1[LINE R127 1 ! 4 g
i | K2 N 1k ! c17  Rie ! s 2
6.8k
. 35mV 4 ' 1008 : | |
T .27dBm ! . -52 : ‘ :
h c115 ! I ! : . —
i 1oop | L ' | o4 JKTT |
| YKB21-5012 ! I | ' ;
i
i ) ! | l
: ; ' ) c129
| [L(MONO! Ri28 ' ' ‘ 120
' JK3 1k i 1Ic3B . ; 7;
i ' M5218AL ' '
i
17mv | : :
TT .33dBm | !
| 1 one ! : ! l R142
) ! 1Kk
' | YKB21-5012 100p ! | s
i ' | c20 ' ' Joop
-4 i ‘ oSH 20 . ‘
| | IKa ' - c37 ' | 128
' A S S— | 220p ! i NO USE
L 2333\/ * Riee 5%?5: : ! |
- m
" oA 18 S o 34K 122 100KB It oss 0.1C ' :
' G3 10/16 6.8 -12.5dBm_ _ . A |
YKB21-5012 c117 9 13 2 5 '
? 100p 5 e ot . 5;; ! 1 JACK BOARD 5/5 !
. ci18 7. 12 : L b e e e e !
INO USE T S + i
' = .
| = 3 ‘ c28  mio IC6A C36 |
i 7J/.7 Q{: U caA 10/16 10k M5218AL 10/16 p26 !
i
| [(MGNG R130 2 j;_— I M5218AL 4 i
1rmy K8 1k = CcN2 STEREC VoL ] | o7 |
-- ' ! 45-09A
777 -33dBm l ' : 50 ' L 10k i
H ' i 1 VR3B
I Cito c24  R21 ! !
| o1 o012 100p . ' 10016 6.8k |, PK14K1ZZ2 100KB :
' YKB21- I | e \ ;
--- ! ) ' ! ] pr |
1 (R R131 I | [P i
1  JKB 1k 1 I [ |
. ! 2 ! i I !
. 35mv [ N ! ! :
T 27dBm
; 1 c120 : i 13 |
! 1
30 |
| YKB21-5012 100p ! ' sdS38 C 10k :
, ! ' . ‘
i 1 ' 10116 10716 | pgg :‘(‘ﬁ';z :
| [MONITOR R182 ! : 4 1ok OKH: ‘
| I Tk | ' RK11K112 !
i i ' 20K8B ‘
i | czs c26 3 1 ‘
i ! 0.1¢ o1& > ce4 !
A - = 1 1 e e 0l N =S R S
| : ! cor §
, ! | MONITOR VOL 0.0047 p— 3 !
| ' '
I l ) c31  R24 VR4 R52 100k 1
| ! ' 10116 18k s RK11K1112100KB s a60my !
2 I
I JACK BOARD 2/5 ' ! ISH |
b ' X R51 !
Tt | 100k :
i I
| 1C9A 3 N
! iC58 M5218AL |
! ca3 1
! M5218AL 1016 31 2 [POWER AMP. > 1
|
i ’ [MASTERVOL I
| |
1_VRs
; R57 : N !
: 10k 0.082 0.1C RK1IKT '
i R48 !
! 1.5k 2 '
| 3 1 i
: i
: '
i '
| 100Hz .
' VR6 ;
1 RK11K112 '
| 20KB !
|
; MAIN BOARD 1/5 ik :
;
H PWB G2027124 '
i
i




Jul, 1996

100V

T2
HOT

T
COMMON

117V

C74
10/16

]

R85
100k

JK13

PHONES
4.1V
+14.5dBm

R82 J_
22/.5W 4

R83 5
e 5 =iy
330/16 J—W
3
7
8
1

YKB21-5006

LOAD:@100Q

)
R84 css csa ;
R79 47k 100p 100
ce9 D9 22 P 1o +VCo ;
10/16 188133 s l
r e T Less -
T 28A R81 L See, A i " ‘
1015GR ™ QW11 H4019328 1 |
R121 i '
% R97 | W12 H4019329 1 '
oc:zg J R116 ;F};l‘] R118 A 56 100/.5W Fu . A
) 820 820 Qis | W13 H4019330 | |
25A1145Y G ===—0 o :
G100 Cc105 I H g I
Sre N\ a70/63 100 Qo P | | 25C5242-0 :
i
470 2SD669AC — : . 4/5 !
I
R109 ——@ C104 | R 4
. 15k/.5W 0.47 |
+10dBm. I
c71 . c70 0.6V C103 !
33p . 0.0082 -2dBm_ 0.47 '
I T Qiz2 Q14 A res 7 WeORANGE A
T
c72 ara | 7 28C2240GR 28C2240GR 0.33/5W S192 +— | 0 | TWEETER
0.068 ! R112 ) KHNOBB11
8.2k
—1 'ces Qs 270 0068 Tsorsw Ao T6TT WS BROWN 17085077
/ X : )
106 28KaoY 58 £ | GB487405
y + L ! W4 RED A
e Ak My 1 T4 G3487402
IC10A 2.7k 2.7k R89 Q17 6.8/.5W = T | 12'WOOFER
M5218AL ' ; 100k R114  25C1815GR Ro9 K1208J10
R73 | R110 6.8k 5 W3 BLAGK 17055006
56 —p— 270 ' G3487401
i Re7 188133 R90 25A070GR Qis ,
100k y 47k 2SA970GR A csg '
D8 15K/, 5W Io.os :
et 155133 Ros coo |
__________________________ H
H 1/50 cs7 [ R8s 0.33/5W 0.068 !
' 0.047 o VR9 c1o7 4@ I
: 7—|7; EVND 47p Qe 777
' 8AAO3B14 28B64SAC '
e L
! Q15 ! ws H4019322 ! '
| R102 R103 R104 28C2705Y A Cr o !
i 820 M 820 R105 Ros | W9 H4010323 1 A
i
; 56 100.5W Fu W10 H4019324 | 1
: R106 S ™ Q4 !
' ' . ¥
! c101 47k | | 25A19620 |
h 470/63 H
' * R120 R119 . ! 3/ 5 i
: A 1k NO USE v . . !
i EVels] '
; C106
c110
: 1016 T ci11 47p '
; NO USE '
' % 1
| Res Re6 !
! 100k 2.2k '
' 1
! 1
' 48.7v as R66 |
| 15.4v 2SC1815GR S 1K D11 o
: 40.2v A R4 LN21RPH !
i +VCC Ro2 Q1 9 . '
! 8 330/2W 28D1408Y M, '
|
______ H R RO1 coa &g cot D4 22/35 H
| ]‘ A NG | i i 7K/.5W 10/50 100/16 4 A 1N4004 :
| : C. D5 '
. T2 A poTi2 o POWER SW ] \ A ps co6 + D2 ‘Z‘Fl csg R60 158133 '
HOT HOT ' s PBPCB03 A | 3300563 le RD16EB2 2 47o/e 22k R61 i
I
56k
SODLET TV-5 co7 + D1 + i
T T11 3300/63 RoteEs2 A Eb e Re2 :
COMMON COMMON T T10 R94 | coa « v D8 h
230V/230VE o s ) 27 !
f240v c112 \ | 4.7k/.5W 10/50 0921 '
PY17FY472MLO ! TR ' c95 A GRy 1ooe 4 '
' ' EC8472MH '
| POWER A !
T3 | TRANSFOMER ™= v oW Q2 !
' ' 777a -VCC 28B1017Y {} :
T4 i | 48,7V -15.4V :
W14 | \
- SO | ! ! oy MAIN BOARD 1/5 !
— ! 1 1 1
oo O ' PWB G2927124 X
100V [ 117V 230V S3OVE 240V
AC CORD __| G3497123 53497124 3497125 [ 134997111 [G3497126 |
Fi 12550443 SB 3.15A F2550102 T 1.05LA
TRY — G2457182 G2457137

2.4V
+10dBm
LOAD:@8Q

25V
+30dBm
LOAD:@8Q




KC-300 Jul, 1996

SPEAKER CORD CONNECTION,/ XA E— 4 — « O— NECHRE

+ WIRING W6 ORANGE G3487406

WIRING W5 BROWN G3487405

+ WIRING W4 RED G3487402

— WIRING W3 BLACK G3487401

A Ol NI 2
TWEETER 2 — K& L5 > 212dH 72
Wkl rsrrvys2 b,

The transformer is located in this
area,strech the wiring tight not to touch the
transformer.

10



Jul, 1996 KC-300

ADJUSTMENT /SE& 4

@ DC OFFSET ADJ
Setting
1.Connect the probes of the DC voltmeter to the
plus(RED) and minus(BLACK) sides of the 12"
WOOFER CORD.At this point,connect 8Q load to the
12" WOOFER CORD and TWEETER CORD.

@ DCH 7y MNFE
Setting
LLDCRNV P A =% —0D7 10 —7%12" WOOFER I — F
DTTA[M R), <4 FAM (B) CEHET L, 2
D, 12" WOOFER 2 — K ¥ TWEETER I — FiCi38
QDA EERT %,
2.Adjust VR9 so that the DC offset is at OVE50mV. 2.DCH 7ty FASOVESOMV & 7% 5 & 9512 VRO % 4
T5,

KC-300 CHASSIS RED +

Lt 8Q LOAD )<\

12" WOOFER CORD jg
—O
- F

BLACK DC VOLTMETER

ORANGE +

{ 8Q LOAD
TWEETER CORD

BROWN

11





